Y / { { A

LIBRARIES

UNIVERSITY OF WISCONSIN-MADISON

WPDES permit application for the Crandon
Project : scope ID 93C049. 1998

Foth & Van Dyke and Associates, Inc.
Green Bay, Wisconsin: Foth & Van Dyke and Associates, Inc., 1998

https://digital.library.wisc.edu/1711.dI/BF3DTTGPD7EPY8Q

http://rightsstatements.org/vocab/InC/1.0/

For information on re-use see:
http://digital.library.wisc.edu/1711.dl/Copyright

The libraries provide public access to a wide range of material, including online exhibits, digitized
collections, archival finding aids, our catalog, online articles, and a growing range of materials in many
media.

When possible, we provide rights information in catalog records, finding aids, and other metadata that
[...]
presence in your intake water, check the "DMR" column if you have provided a sample result for the substance in a recent Discharge Monitoring Report and explain why
you believe the substance is present in the discharge. (NOTE: No analytical testing is required for Table 3 substances.) Check one of the following.

@ 1 believe all substances in Table 3 are absent from the discharge.

O 1 believe all substances in Table 3 are absent from the discharge with the exception of those that I have listed below in Table A-2.

Parameter
Code

Parameter
Name

Sample
Result

Units

DMR
(4]

Intake
)

Explanation of Presence in Discharge




WI - 0049247-1 Outfall Nos. 015, 016, 017 Page 45

II. WASTEWATER CHARACTERIZA’l‘lONi TREATMENT & DISPOSAL ‘continued:
C-4. DISCHARGE MONITORING REPORT INFORMATION

Check one of the following statements regarding the information that you provided in Tables C-1, C-2 and C-3. NA
O I did not check the "DMR" column for any of the substances listed in Tables C-1, C-2 and C-3.

O For those parameters listed in Tables C-1, C-2 and C-3 for which I have checked the "DMR" column, I believe that Discharge Monitoring Report data for the
last 36 months are representative of the current effluent quality from this outfall.

O For those parameters listed in Tables C-1, C-2 and C-3 for which I have checked the "DMR" column, I believe that Discharge Monitoring Report data
covering a time period from (day/month/year) to (day/month/year) are representative of the current
effluent quality from this outfall. The reason for my belief is as follows:

O Certain of the data previously submitted on Discharge Monitoring Reports (DMRs) are not representative of the current effluent quality from this outfall. The
data and the reasons for them not being representative are as follows:




Section IV

LMQ\93C049\CBAPP\69764.61\10000



WI - 0049247-1 Page 46

1. ADDITIONAL COMMENTS AND SIGNATURE OF AUTHORIZED REPRESENTATIVE
[ eSS BASE S e e e e e e e e e e S

A. ADDITIONAL COMMENTS

B. SIGNATURE OF AUTHORIZED REPRESENTATIVE

This application must be signed by an official representative of the permitted facility who is: the owner, the sole proprietor for
a sole proprietorship, a general partner for a partnership, a principal executive officer of at least the level of vice-president, or
their authorized representative responsible for the overall operation of the facility for a corporation, or a principal executive
officer, ranking elected official o other duly authorized employee for a publicly owned treatment works.

L Sigme Kl 2 pue_/2/7 /78

3. Typed/Printed Name Gordon Reid

Title ineerin

Telephone Numbers (7. 1 5 ) 4 7 8 -3 3 9 3, FAX(Z 1 5) 4 7 8 -3 6 4 1
4. Mailing Address

¢ Facility Mailing Address, 0 Facility Location Address, or [0 Owner or Responsible Party Mailing Address [ Other (provide below)

Company Name

P.O. Box, Number and Street or Route

City or Village, State and Zip Code




Attachment 1
Additional Information for

Form 3400-150 of the WPDES
Permit Application

LMC\93C049\GBAPP\69786.61\10000



I.A.3. Facility Location Address

The Crandon Project's wastewater treatment facility will be approximately located in the
Southwest Quarter of Section 30, Township 35 North, Range 13 East, Town of Lincoln, Forest
County, Wisconsin. The facility will be located 5 miles south of the City of Crandon and 2 miles
east of State Trunk Highway 55. The facility location is shown on the attached Figures 1 and 2.

I.A.5 Wastewater Treatment System Operator-In-Charge

This question is not applicable since the wastewater treatment facility is yet to be built.

I.D. Site Map

Figures 1, 2, 4 and 5 provide relevant site and topographic information. More detailed
information can be obtained from the project's Preliminary Engineering Report for Wastewater
Treatment Facilities (Foth & Van Dyke, 1995/1998).

I.A.6. Water Supply - What are the facility's sources of water?

The site runoff flow consists of the precipitation entering the various storage and runoff basins
throughout the facility. Non-contact stormwater precipitation is not included. The evaporation
from the storage basins is not subtracted from this precipitation flow. A more detailed
accounting of the overall mill water balance is shown on Figure 3.

11.B.4 Seasonal or Intermittent Discharges (Outfalls 015, 016, 017)

Discharges to Skunk Lake, Little Sand Lake, and Duck Lake are based on the need for mitigation
and will typically occur in late winter and late summer for an approximate duration of 3 months

each. The actual mitigation requirements will be determined in accordance with the procedures
outlined in the Crandon Project Surface Water Mitigation Plan (Foth & Van Dyke, 1998).

I1.B.5,6 Type of Wastewater, Discharge Flow Rates: Outfall No. 015, Skunk Lake

The volume of mitigation water will be based on the need for mitigation. The practical worst
case flow is projected to be 50 gpm. The average flow is projected to be 31 gpm. Actual site
conditions will be monitored and actual discharge flows will be adjusted accordingly.

I1.B.5,6 Type of Wastewater, Discharge Flow Rates: Outfall No. 016, Little Sand Lake

The volume of mitigation water will be based on the need for mitigation. The practical worst
case flow is projected to be 134 gpm. The average flow is projected to be 61 gpm. Actual site
conditions will be monitored and actual discharge flows will be adjusted accordingly.

LMC\93C049\GBAPP\69786.61\10000  WPDES Permit Application - Attachment 1 Foth & Van Dyke * 1
December 7, 1998



11.B.5,6 Type of Wastewater, Discharge Flow Rates: Outfall No. 017, Duck Lake

The volume of mitigation water will be based on the need for mitigation. The practical worst
case flow is projected to be 8 gpm. The average flow is projected to be 4 gpm. Actual site
conditions will be monitored and actual discharge flows will be adjusted accordingly.

I1.B.8 Treatment System Description

The wastewater treatment system will be designed to produce treated effluents which will meet
the effluent limitations for discharge to groundwater by way of a soil absorption system and
effluent limitations for discharge to soft water mitigation sites. The wastewater treatment
facilities will include a base treatment system and an advanced treatment system. The base
treatment system will serve to substantially reduce the mass of contaminants present in the raw
wastewater. The advanced treatment system will serve as a polishing step to further reduce the
concentrations of contaminants in the base treatment system effluent to levels low enough to
consistently meet effluent limitations. The advanced treatment system will also serve to remove
those contaminants not removed by the base treatment system.

The base wastewater treatment system will include equipment, piping, instrumentation and
controls for the following treatment processes:

* addition of lime for neutralization of low pH wastewaters and precipitation of dissolved
metals as metal hydroxides;

* removal of metal precipitates and other suspended solids by settling, assisted by the
addition of a polymer to aid in settling;

* first stage wastewater pH adjustment with acid as needed to enhance metal sulfide
precipitation;

* addition of sodium sulfide for precipitation of dissolved metals remaining in the
wastewater as metal sulfides; and

* removal of metal sulfide precipitates and other suspended solids in the wastewater by
filtration, assisted by the addition of a polymer to aid in filtration.

The advanced wastewater treatment system will include equipment, piping, instrumentation and
controls for the following treatment processes:

* reverse osmosis system to consistently reduce the concentrations of metals and other
contaminants in the lime/sulfide treatment system effluent to levels meeting limitations
for groundwater discharge;

LMC\93C049\GBAPP\69786.61\10000  WPDES Permit Application - Attachment 1 Foth & Van Dyke ° 2
December 7, 1998



« evaporator system for concentration and volume reduction of reject brine from reverse
osmosis treatment system,;

« air stripper system for removal of ammonia present in condensate from the evaporator
system, as required, to meet effluent limitations for groundwater discharge;

» pH adjustment systems using acid and/or caustic, as required, to optimize performance of
the reverse osmosis, evaporator, and air stripper systems; and

» final wastewater pH adjustment with acid and/or caustic, as required, to achieve the pH
effluent limitations for groundwater or soft water mitigation discharges.

Reverse osmosis permeate and evaporator condensate will be pumped to the discharge lagoons
and subsequently pumped to the soil absorption system for final discharge. When soft water
body mitigation is required, reverse osmosis permeate and/or evaporator condensate will be
pumped to the mitigation water storage tanks and subsequently pumped to the mitigation sites.

11.B.10 Sludge Disposal

The solids and the backwash from the solids contact clarifier will be placed in the project's
tailings management area which is an engineered containment facility. The evaporator brine will
be used as a water source to produce cemented mine backfill. The sludge from the sanitary
wastewater treatment plant is anticipated to be disposed of through land application. However,
an alternative management practice would include disposal at a licensed wastewater treatment
facility.

I1.B.11 Additives

The following chemicals will be used in the wastewater treatment system and the potable water
system. For further information see the Preliminary Engineering Report for Wastewater
Treatment Facilities for the Crandon Project (Foth and Van Dyke, 1995/1998):

* Lime (fed in the solids contact clarifier)

* Sodium Sulfide (fed in the sulfide reaction tanks)

* Sulfuric Acid (fed at various locations)

* Sodium Hydroxide (fed at various locations)

* Polymer (fed in the solids contact clarifier)

* Polymer (fed in the sulfide reaction tanks)

* Antiscalent (fed prior to the reverse osmosis system)

LMC\93C049\GBAPP\69786.61\10000  WPDES Permit Application - Attachment 1 Foth & Van Dyke * 3
December 7, 1998



I1.C Land Application Discharge, Wastewater Sources and Treatment Technologies

Per direction received from the Wisconsin Department of Natural Resources, the information
provided in this section relates to the sludge to be generated from the on-site sanitary wastewater
treatment facility. At this time it is anticipated that the sludge will be applied to agricultural land
or disposed at a licensed wastewater treatment facility.

II.C.5 Application Frequency

Application frequency will be established during final design, using best management practices.

11.C.6 Land Application Contact Person

The sanitary treatment sludge will be disposed at an as yet undetermined agricultural site or at a
licensed wastewater treatment facility.

NI.C Primary Industry Process Wastewater

Per direction received from the Wisconsin Department of Natural Resources, the information
provided in this section contains estimated water quality for outfall 007 which is a discharge to
groundwater via a soil absorption system.

LMC\93C049\GBAPP\69786.61\10000  WPDES Permit Application - Attachment 1 Foth & Van Dyke * 4
December 7, 1998



LEGEND

.

LAKES

Camman

B -~ STREAMS

EXISTING ROAD

-------- 1675----  EXISTING CONTOUR
125,000 N ; 1692.0
I % EXISTING SPOT ELEVATION
——————-----  SECTION LINE

ORE BODY

PROPOSED ACCESS ROAD

PROPOSED TMA ACCESS ROAD AND
TAILINGS PIPELINE ROUTE

PROPOSED RAILROAD SPUR

PROPOSED FACILITIES

mmmmmmm PROJECT AREA BOUNDARY

| sessscssesssee PROPOSED SOIL ABSORPTION

120,000 N SYSTEM PIPELINE

PROPERTY NOT INCLUDED
WITHIN PROJECT AREA

NOTES:

I. TOPOGRAPHIC BASE MAP DIGITIZED FROM 1 = 1000’ SCALE,

| 5 CONTOUR INTERVAL MAP PREPARED BY AERO-METRIC
ENGINEERING, INC., SHEBOYGAN, WISCONSIN. DATE OF
PHOTOGRAPHY APRIL 28, 1976.

2. HORIZONTAL DATUM BASED ON WISCONSIN STATE PLANE
COORDINATE SYSTEM - NORTH ZONE.

115,000 N 3. VERTICAL DATUM BASED ON MEAN SEA LEVEL
| DATUM. CONTOUR INTERVAL IS 5 FEET.

!4, SECTION LINES DIGITIZED FROM
| 7.5° SERIES USGS MAPS.

5. ORE BODY OUTLINE IS REPRESENTATIVE OF THE
SUBCROP AT THE BASE OF THE OVERBURDEN.

110,000 N

Foth & Van Dyke

REVISED | DATE | BY DESCRIPTION
/\ [n/98 [MLD2[REVISED FOR 1998 UPDATE

DEEP HOLE | FIGURE 1

LAKE : ; ’
; : PROJECT AREA
CHECKED BY: JKSI DATE:  MAY °95

1] 1200° 2400°
APPROVED BY: EAE ONTE waY 95 | Scoler [y | Oote: MAY. 1995

: ij APPROVED BY: GWS DATE:  MAY ‘95 | Prepared By: Foth & Van DykEI By: JRB2 | 93C049




2,276,000

B LB ey 005

_OUTFALL
008

2,278,000 E

OUTFALL-

© HEATERS
"NEAST VENT
SHAFT

o/ -OUTF AL L
062 K

2,280,000

,.URAIN Dovm w7

2,282,000 E

2,284,000

E

{BASN 14

¥

LEGEND

................... 1600~ EXISTING CONTOUR

120,000 N orm o o ol o ol RV ERCLARE £ A TR R 5 8 &

PROPOSED LIMITS OF PLANT
SITE DISTURBANCE

PROPOSED STRUCTURE OR BUVILDING
——f PROPOSED RAILROAD SPUR
EXISTING WETLAND

— OUTFALL
012

118,000 N

NOTES:

1. TOPOGRAPHIC. BASE MAP DIGITIZED FROM 1 = 1000’ SCALE,
S CONTOUR INTERVAL MAP PREPARED BY AERO-METRIC ENGINEERING,

16.000 N INC., SHEBOYGAN, WISCONSIN. DATE OF PHOTOGRAPHY APRIL 28, 1976.

2. HORIZONTAL DATUM BASED ON WISCONSIN STATE PLANE
COORDINATE SYSTEM - NORTH ZONE.

“BASIN 11

""" 3. VERTICAL DATUM BASED ON MEAN SEA LEVEL
; ' DATUM. CONTOUR INTERVAL IS FIVE FEET.
OUTFALL
Ol 4. FOLLOWING STARTUP OF WASTEWATER TREATMENT
- PLANT THE TEMPORARY CONSTRUCTION RUNOFF

BASIN WILL BE RELOCATED AND CONVERTED TO A
CONSTRUCTION LAYDOWN AREA.
114,000 N

Py S0 ) TYPICAL REPRESENTATION:
REFINEMENTS MAY BE MADE
PRIOR TO CONSTRUCTION.
Foth&VanDke N‘ [ M’ [
Y [colel /) Minerals
REVISED | DATE | BY DESCRIPTION & b
/\ [12/98|MLD2| REVISED FOR 1998 UPDATE M A N Y
FIGURE 2
SITE LAYOUT
CHECKED BY: JKSI DATE:  AuG. ‘95
0 500’ 1000’
APPROVED BY: RFS DATE:  AuG. ‘95 Scale: E Date:  AUGUST, 1995
APPROVED BY: GWS | DATE:  AuG. ‘95 Prepared By: Foth & Van Dyke | By: KMP | 93C049

1:\93c049\94c056\4c56F39b.dgn
03 DEC 88 jow




FRESH
WATER
SUPPLY

P
ENGE
POTABLE WATER POTABLE WATER

TANK TO MINE

FWB PRECIP. EVAPORATION
| T i KIED
! [+ [sr¢
SANITARY RUNOFF FROM PRE-PRODUCTION
HEERS WASTEWATER ORE STORAGE AREA
STORAGE BASIN
NO.5
a |eec 3 [ppa
PRECIP. EVAP.
OFF-SITE SAN}L@“ MSEENv!:AGE SERVICE
FRESH/FIRE DISPOSAL SLUDGE PLANT BUILDING
WATER  f---- B T it it EESE WL oo e - : n@ BE

TANK

1

1
0 [FwE A—]. 0 |Fwo' n
REAGENT WATER™ | 10 BASINS NO6.T| 7>

1
1
[}
1
1
o
-
'y ¢
1 1
i 52 jwmj Lo [Fwe] '“'LF CONCENTRATES (Pb, Zn, Cu) RECLAM
; L
? T SEAL/GLAND WATE
1
PRECIP.
i
X MILL
i TAILINGS
i PIPELINE (58 [ree)
R oA
1 A f
H TANK PROCESS WATER PYRITE CONCENTRATE ACCESS ROAD o
L] -
i m_n
.
i B
:
E 2442] Pse |
] 235?
MLC Vi [ TaLnGs | | 5 T‘é’é'&'é"s
WASTEWATER TR ™= pume_B0x|
TREATMENT TAILINGS
£ 5 |
MNJ

m 34| TPD

RETAINED
MOISTURE

THICKENER

OVERFLOWS

BRINE

PRECIP, EVAP,

. BACKFILL
8 |Fsu,'—{ 4 IPSII : PREPARATION
6 IEVE'l I—-i-t:s IPSLl m_c
ot : 0

BASINS 6,7 ‘

GPM

EVAPORATOR

I AN
ILTER BACKWAS!

m |rOB

EVAPORATOR
BRINE

SLUDGE AND
FILTER BACKWASH

PROGRAM LABEL

BYPASS

EVAPORATOR

RO
SYSTEM

F—f T ERLT 1]
[l [z ] ¥ 52 [oas]
373 |wie J | 5 [ewc — NORMAL FLOW

VENTILATION
EXHAUST

i ‘é> § MINE_DRAINAGE WATER - LTI T O SR -m-m= ALTERNATE FLOW
R A AT i i : I.—-]452 |m¢c|
MKE GROUNDWATER INFILTRATION
LA
[5 Jod 573 [wrr [ 31 [sre [Process watea[s=>-d--vmmvmmmoooeee- Foth & Van Dyke
1 jae . REVISED | DATE | BY DESCRIPTION :
i
. o Nicolet \:§%/ Minerals
MOISTURE VENTILATION
\FETAED INFLOW C (8] M P A N Y
BEJ MINE INFLOW FIGURE 3
AVERAGE WEATHER CONDITIONS OVERALL MILL WATER BALANCE
e e e e (AVERAGE CONDITIONS)
: APPROVED BY: TWS DATE: yqy. -gg| Scale: NOT TO SCALE I Date: NOVEMBER, 1998
e APPROVED BY: GHS DATE: Nov. ‘98| Prepared By: Foth & Van Dyke| By: GJB | 93C049

%Tcﬁfﬁl,dgn Nov. 27, 1998 225406




2,280,000 E 2,285,000 E 2,290,000 E
: e N LEGEND
|
3 ‘-"'"_'_‘_::;. LAKES
LAKE METONGA ; : Ryt & ; - G RS
: ) g k. _“ b i . & Lk STREAMS

EXISTING ROAD
EXISTING CONTOUR

SWAMP /WETLAND
TRAILS

TREES